
Parts

306556T 23

Ref No. 25: Part No. 204461
Wishbone Support Assembly

Ref 
No. Part No. Description Qty.
27 202295 SNAP-OVER VALVE ASSEMBLY

Includes items 28 - 40
28 100272 LOCKWASHER, int. shkprf, No. 6 1
29 104560 SCREW, oval hd, 6-32 3/8 in. 1
30 154519 KNOB 1
31 154526 WASHER 1
32 154570 WASHER 1
33 154594 O-RING, buna-N 1
34 155500 O-RING, nitrile rubber 1
35 155811 SEAL, valve, nitrile rubber 1
36 155921 SEAL, valve, nitrile rubber 1
37 157160 HOUSING, valve 1
38 157161 GUIDE, valve 1
39 161129 STEM, valve, large 1
40 161132 STEM, valve, small 1
41 205418 HOSE, air, cpld 1/2 npt(m) 1/2 in. 

(13mm) ID, 6 ft (1.8 m) long
1

42 203743 RESTRICTOR VALVE ASSEMBLY
Includes items 43 - 46

1

43 101448 NUT, jam, 3/8-24 1
44 157628 O-RING, nitrile rubber 1
45 160162 HOUSING, valve 1
46 160163 NEEDLE VALVE 1
47 203842 AIR ASSIST VALVE ASSEMBLY

Includes items 48 - 60
1

48 100063 PIN, cotter, 1/6 in. dia x 1/2 in. 1
49 100068 LOCKWASHERS, spring, No. 6 1
50 100072 NUT, hex, No. 6-32 1
51 150902 SPRING, compression 1
52 153348 GASKET, copper 1
53 154519 KNOB 1
54 154594 O-RING, buna-N 1
55 155500 O-RING, nitrile rubber 1
56 155811 SEAL, valve, nitrile rubber 1
57 157161 GUIDE, valve 1
58 160401 STEM, valve 1
59 160402 HOUSING, valve 1
60 160404 STUD, valve 1

61 204560 HOSE, air, cpld 3/8 npt (m) 3/8 in. 
(9.6mm) ID, 18 in. (457 mm) long

1

62 204561 HOSE, air, cpld 3/8 npt (m) 3/8 in. 
(9.6mm) ID, 36 in. (914 mm) long

2

63 205610 SUPPORT, pump, lower 1
64 205611 SUPPORT, pump, upper 1
65 208393 BALL VALVE 1
66 100016 LOCKWASHER, spring, 1/4 in. 4
68 100057 CAPSCREW, hex hd, 5/16-18 x 3/4 in. 11
69 100181 NUT, square, 6/16-18 4
70 100214 LOCKWASHERS, 5/16 in. 4
71 100333 CAPSCREW, hex hd, 1/4-20 x 1/2 in. 4
72 100469 CAPSCREW, hex hd, 3/8-16 x 3/4 in. 4
73 100421 SETSCREW, socket hd, cup point, 

5/16 in. x 3/8 in 
4

74 100377 SCREW, hex socket hd, 1/4-20 x 5/8 in. 2
76 150718 CLAMP, drum 4
77 151243 ADAPTER, 1/8 npt(m) 1
78 155541 UNION, 90° street, 1/4 npt (m x f) 

swivel
1

79 155677 UNION, 90° adapter, 3/8 npt (f) 1
80 155699 ELBOW, street, 3/8 npt (m x f) 1
81 156580 ADAPTER, 3/8 npt(f) x 1/8 npt(m) 1
82 156823 UNION, 1/4 npt(m x f) swivel 1
83 158271 BRACKET, elevator riser tube, 1/8 npt 2
84 158962 ELBOW, 90° street, 1/4 npt(f) x 1/8 npt 

(m)
1

85 159840 ADAPTER, pump mounting, 1/4 npt(f) x 
1/8 npt(m)

1

86 189211 BRACKET, pump mounting 2
87 161466 MANIFOLD, air 1
88 162505 UNION, swivel, 3/8 npt(m) x 1/2 

npsm(f) swivel
1

89 150287 ADAPTER, 1/4 npt(m) x 3/8 npt(f) 1
90 158256 UNION, swivel, 1/2 npt(m) x 3/8 

npsm(f) swivel (used with model 
226018 President pump only)

1

Ref 
No. Part No. Description Qty.

0734
0733

MOUNTING and CONNECTING PARTS

REF. NO.

QTY. 1 1 4 11 4 4

81 80 76 68 71 72

1/8 npt 3/8 npt


